djamato

Parts List

- HIGHT SPEED SAFETY STITCH MACHINE

CZ6500

MODELS & DEVICE

CZ6500-A CZ6500-A-31 CZ6500-C-31
CZ6520-AY CZ6525-AY

K1

N VAMATD SEWING MACHINE MFG. 00, LTD.



AT -5 6 iy A B 3

AEMHSELF) R CZ6500-A4DF HEABFHE .
MB 14 UTIEET TRIEEMERE .
AEHSHERIEEHRTARNRZE X SIME X BE.
EER LR T A iELER K

7S5 8
[ 1 RFEMIEREGSEER, ERREHERDIEZCHHES.
[ 1 AABEHSTHRIZLEMTIK .
& RREM IBRREG SR, ARRTEEHRPENT EA4SME.

TS HEITEEED
S EITEE, 15& % PARTS No. (EHS%3) ({540 6200066).
WITMSER, FENEHSBREKE .

AEHSHEINRZIZHED, WEARMEMNER. UER~mA%KE, BABITERM.

How to use this Parts List

The illustrations in this Parts List are drawn on the basis of CZ6500-A4DF.

The items from No.1 to No.13 relate to the standard model.

The items after No.14 relate to the submodel and device.

The dimiension of collar in this Parts List is shown as inside diameter X outside diameter X width.

Number beside connector shows size of joint.

Mark explanation
[ ] means this part is changed from the previous Parts List.

Inside of [ ] shows the previous Part No. and the shape of screw or the like.
€@ means this part or model is newly added in this Parts List.

How to place an order for the parts

¥¢ When placing an order, please tell us Parts No. (e. g. 6200066).
Y For Air tube, please inform us of the part No. and the length.

This Parts List is subject to change for improvement without notice.



Contents B R

MISCELLANEOUS COVERS(1) ANX—BEFR(T) 1
MISCELLANEOUS COVERS(2) HIR—ER(2) 2
MISCELLANEOUS COVERS(3) FIIN—BEIR(3) 3
MISCELLANEOUS THREAD EYELETS BRI R 4
MISCELLANEOUS CRANKSHAFT &BUSHINGS FMRCTvaEl% 5
NEEDLE BAR DRIVING MECHANISM e 6
KNIFE DRIVING MECHANISM X ARE 7
PRESSER FOOT MECHANISM BIE 8
UPPER LOOPER DRIVING MECHANISM EIL—IXHEE 9
LOWER LOOPER DRIVING MECHANISM TIL—IKE 10
FEED DRIVING CONTROL MECHANISM BIX U SRETE 11
FEED DRIVING MECHANISM EUHE 12
LUBRICATING MECHANISM faimE 13
CZ6500-C5 EXCLUSIVE PARTS Y7EFIERAE@m 14
CZ6520-AY, 6525-AY EXCLUSIVE PARTS Y7EFIEAB®M 15
€CZ6500-31 EXCLUSIVE PARTS(1) BITETFIVERABM(1)16
€CZ6500-31 EXCLUSIVE PARTS(2) Y7 ETFIVERESBM(2)17
€ CZ6500-31 EXCLUSIVE PARTS(3) Y7EFIERERM3)18
€K1 DEVICE K1 &RE 19
MICELLANEOUS SUPPORTING BOARD =T iR E % 20
THREAD STAND RIB 21

WARNING LABEL E&ESNI 22



CZ6500



MISCELLANEOUS COVERS(1)
- = = = -]

HINN—BR(1)

1

RefNo Parts No. Description m 4 Amt. Req
1 6200066 Cloth Plate JORTL—K 1
2 6200302 Cloth Plate{Lower) JAX7L—M(TF) 1
3 6200072 Rubber Cushion IOXR7L— N (FHEARE 1
4 001123 Washer Tvy 3
5 000644 Spring Washer ATV T Ty 3
6 110045 Screw(M4-0.7 X 12) xRy 3
7 6200070 Cloth Plate Eccentric Bushing I¥FtEvIvda 1
8 160001 Screw(M4-0.7 X 4) Ry 1
9 6200071 Collar(4 x 9 X 6mm) Hho— 1

10 003637 Screw(1/8-44 x 2.5) xRy 1
11 6200529 [6200217]1 Cloth Plate Latch, C. Set BHEA L /X—(fH) 1
12 110073 [110012] Screw(M4-0.7 X 5)[M4-0.7 X 5] rExy 2
13 100001 Lock Nut Ovo+rvhk 1
14 110031 Stop Screw(M4-0.7 X 12) A bwIRRY 1
15 6200015 Qil Cap AANFrv/ 1
16 6200016 O-ring(P28) ouvy 1
17 6200078 Top Cover EHIX— 1
18 110016 Screw(M4-0.7 X 15) IRy 6
19 6200228 Top Cover Gasket EFAR—RyF> 1
20 6200172 Oil Reservoir Gasket IOy FY 1
21 6200309 Oil Reservoir SRS 1
22 006816 Screw(1/4-24 X 8) xRy 4
23 6200029 QilReservoirRubberCushion(Black-colored)  BHiR I L (2 ) 3
24 6200033 OilReservoirRubberCushion(Green-colored)  BHiR I A (R E&) 1
25

26 6200182 Oil Reservoir Positioning Bar HETEEE 4
27 300004 Washer Tyy 4
28 120017 Screw(M5-0.8 X 15) =87 6
29 6100029 Drain Hole Seal IRy Fv 1
30 005075 Drain Hole Screw(3/8-24 X 8) SHRFERY 1
31

32 6200512 & Wind Guide Plate JEESAL 1
33 110013 & Screw(M4-0.7 X 8) =87 2
34 300043 Washer Tyy 2
35 6209401 [6109401] Serial Number Plate BEIL—N 1
36 000726 Rivet 1EX g8 2
37 6200530 ¢ Cloth Plate Latch Holder HEL/IN—5& 1
38 6200531 & Cloth Plate Latch BRI L /X— 1
39 6200532 ¢ Cloth Plate Latch Spring BB L /X—-/\x 1
40 170067 & Screw(M5-0.8 X 6) JI=3) 1

CZ6500



CZ26500



MISCELLANEOUS COVERS(2)
o

HN—E%R(2)

2

RefNo Parts No. Description m A Amt. Req
1 6200465 [6200210] Side Cover fEm A/~ 1
2 110013 Screw(M4-0.7 X 8) IExy 6
3
4 6200220 Eye Guard Holder 74 H—RiR 1
5 170032 Screw(M4-0.7 X b) ERY 1
6 000010 Conical Spring Washer mIRRTy v 2
7 6200285 Eye Guard FAH-R 1
8 110076 Screw(M3-0.5 X 6) Ry 2
9 000444 Washer Ty v 2

10 6200225 Needle Bar Oil Defender HEmRT 1
11 110012 Screw(M4-0.7 X b) xRy 4
12 6200226 Needle Bar Qil Seal g —IL 1
13 190015 Screw(M14-2 X 6) =3 2
14 6200227 Logo Plate AdY—71k 1
15 110106 Screw(M4-0.7 X 8) =) 2
16
17
18
19 6200159 Front Cover Latch Spring BIBAF HIN—Z v FINR 1
20 6200027 Front Cover Hook HIBEFANR—=T v o 1
21 001203 Screw(9/64-40 X 4.5) =% 1
22 6200017 Front Cover Hinge Pin BiIFF AN—EY IV 1
23 - 003637 Screw(1/8-44 X 2.5) = 2
24 6200073 Front Cover(Right) BB+ S1/X8— 1
25 6200024 Front Cover Hinge Spring e VAS A S 1
26 6200310 Front Cover Hinge AIFFAN—-E Y 1
27 6200351 Chip Guard(Openable) EZEI R 1
28 110003 Screw(M3.5-0.6 X 6) Ry 2
29
30 Threading Chart(See the Table) HolEVH(TRESR) 1
31 6200170 Front Cover Latch BIFAFAN—Z v F 1
32 110054 Screw(M3-0.5 X 3.5) =) 2
33 390513 Threading Chart(Left) BV E(E) 1
Parts No.
Models Threading Chart
CZ6500 390677
CzZ6520 390679
CZ6525 390679
CZ6500-31 390678

CZ6500



D

7

\/

= R

CZ6500



MISCELLANEOUS COVERS(3)
|

A IXN—E%(3)

3

Ref.No Parts No. Description m % Amt. Req
1 6200075 Feed Mechanism Cover EY AN 1
2 6200192 Feed Mechanism Cover Gasket wD LRy FY 1
3 110048 Screw(M4-0.7 x 10) Exy 5
4 6200077 Rubber Cushion 18 X (rh) 1
5 6200212 O-ring(P52) oYy 1
6 6200211 Ball Bearing Holder RFZYVITRT 1
7 110013 Screw(M4-0.7 X 8) I3 7
8 6200511 & Fan Cover T 7 hIN— 1
9 110012 & Screw(M4-0.7 X b) Ry 2

10 150004 Screw(M4-0.7 X 6) 1237 1
11

12 6200224 Pushbutton TyamRyy 1
13 6200171 Qil Seal FANT—I 1
14 6100333 Retaining Ring Ay V2o 2
15 6200036 Pushbutton Spring AR N A3 1
16 330008 Seal Plug B 1
17 330000 Seal Plug Bt 1
18 6200219 Fabric Guide Plate TENIR 1
19 110064 Screw(M4-0.7 % 8) jI =8 2
20 6200191 Tail Cover Gasket BAN—KyF> 1
21 6200076 Tail Cover ®BAhIN— 1
22 6200259 Seal Plug Bt 1
23 6200352 Ball Bearing Housing NI 1
24 6200181 Ball Bearing Housing Gasket NIV Ty £ 1
25 130003 Screw(M4-0.7 x 7.3) xRy 3
26 6100074 l.ooper Thread Pipe Stay HE/1 7RI 1
27 6200321 [6200034] Looper Thread Pipe REINM T 1

CZ6500



CZ6500



MISCELLANEOUS THREAD EYELETS FREBER 4
|
RefNo Parts No. Description m 4 Amt. Req
1 6200079 Thread Guide Plate REAR 1
2 110013 Screw(M4-0.7 X 8) Txy 2
3 6100056 Thread Tension Spring Cap REFN\EXFvy v /(L) 4
4 6100057 Tension Spring Bushing FIAFF v MEIYIEX 4
5 6200026 Tension Spring(Lower Looper Thread) T/L—/CREAF/X 1
6 6200019 Thread Tension Spring Retainer RAF/NRF vy v I (T) 4
7 000178 Felt 7zl bk 4
8 6100062 Tension Disc $*EFATFMm 8
9 000177 Felt 7zl bk 4
10 190016 Tension Post KREBFIE 4
11 6200031 Tension Disc Eyelet REATFARE 3
12 6100059 Tension Spring(Upper Looper Thread) _EJ)L—/CREF/NR 1
13 6100058 Tension Spring(Double Chain Thread) $HRFEF/AR(ZTER) 1
14 6200025 Tension Spring(Needle Thread) HARFFINE 1
15 6200277 Tension DiscEyeletfor NeedleThread sHREEFERE 1
16 6200023 Looper Thread Pipe F SEPA v 2
17 6200329 DoubleChainingLooperThreadEyelet(Rear) ZER/L—/CRE () 1
18 110009 Screw{M4-0.7 x 8) 1Exy 4
19 6200447 Qil Container SPH>Y 1
20 6200448 Oil Container Plug 55 1
21 310105 Felt SP7 )L 1
22 6200449 Felt Holder SP7 )L hRT 1
23" 110013 Screw(M4-0.7 X 8) i Exy 1
24 6200284 Needle Thread Eyelet Holder FHREEA R 1
25 110001 Screw(M4-0.7 X 5.4) rExy 2
26 6200276 Needle Thread Eyelet(Right) HRE ) ]
27 006035 Screw(9/64-40 X 7) Ry 1
28 000644 Spring Washer ATIT Ty 1
29 000322 Nut vk 1
30 6200361 Needle Thread EyeletHolder(DoubleChain) —ER#:RERAA 1
31 6200357 NeedleThreadEyelet(Right)(DoubleChain) ZEIE#H /& (5) 1
32 110002 Screw(M3-0.5 X 5) Ry 1
33 6200354 Needle Thread Eyelet(Left) #HRE () 1
34 130026 Screw(M4-0.7 X 5.8) xy 1
35 6200365 Needle Thread Eyelet(Left)(DoubleChain) ZE &Rt Rl () 1
36 6200356 Needle Thread Pull-off oY 1
37 110064 [110041] Screw(M4-0.7 X 8)[M4-0.7 X 8] xy 1
38 000653 Knock Pin v vy 1
39 6200359 Double ChainingLooper Thread Eyelet(Left) B )L —/ CRIE () 1
40 110008 Screw(M4-0.7 X 5) ExRY 2

Ref. No 41 to 69 See the following page.

CZ6500



CZ6500



MISCELLANEOUS THREAD EYELETS
- = - =

REE R

4

Ref.No Parts No. Description m A Amt. Req
41 6200355 Thread Eyelet Stopper IXRAREBANY N 1
42 110091 Screw(M3-05 x 3) Exy 1
43 6200314 Tension Disc Eyelet “ERAAFERE 1
44 190002 Tension Post RAFE 1
45 6200315 Tension Disc —ERAHFL 2
46 6200316 Double Chaining Looper Tension “ERRAFNR 1
47 6200317 Tension Spring Bushing TERAATFY MEYLEX 1
48 000182 Adjusting Nut HETF v b 1
49 6200320 Double Chaining Looper Thread Eyelet —X & 1
50 009853 Screw(11/64-40 X 6.5) Exy 1
51 6200318 Thread Eyelet Bracket ZXHREA 1
52 000010 Conical Spring Washer mMIRRTy ¥ 1
53 180000 Screw(M4-0.7 X 7) xRy 1
54 6200319 Thread Retaining Finger HREA 1
55 6200358 Thread Retainer Plate Support INERFAR 1
56 6200274 Thread Retainer Plate ANEFFMm 1
57 6200287 Thread Retainer Spring INRFIM/IRR 1
58 170049 [170046] Screw(M2-04 X 4)[M2-0.4 x 4] xRy 1
59 6200229 Looper Crank Cover W—=IRO ST HhI\— 1
60 6100111 Looper Driving Shaft Oil Seal —RE A1 I =) 1
61 6200164 Spacer(Rubber) AN—Y 1
62 6200280 L.ooper Thread Eyelet(Left) IL— KRB 1
63 110035 Screw(M4-0.7 X 10) Exy ’ 3
64 6200283 Thread Eyelet Support FOBEUSIR 1
65 6200282 Lower Looper Thread Eyelet TIL—IGRE 1
66 6200439 Upper Looper Thread Eyelet FIL—1RE 1
67 000014 Washer Ty 2
68 110026 Screw(M3-05 X 6) Exy 2
69 000644 & Spring Washer ATV T Tyov 1

CZ6500



000000



MISCELLANEOUS CRANKSHAFT & BUSHINGS

TWMROTvIBE D

RefNo Parts No. Description m A Amt. Req
1 6200305 Machine Pulley oS-y 1
2 160007 Screw(M6-1 X 6) jI=) 5
3 6200477 [6200162] Oil Cooling Fan BHITZ 7V 1
4 160001 Screw(M4-0.7 x 4) IRy 5
5 6200214 Wave Washer BRETYy v 1
6 6200213 Mechanical Oil Shield Eey 1
7 6100622 [6100125] Crankshaft Ball Bearing(Right) R=ILRF VY VT (H) 1
8 6100127 Bearing Adapter RFPY T2 1
9 6200268 Qil Pump Driving Worm T —LI 1

10 6200373 Crankshaft Bushing Ry 1
11 6200270 [6200366] Crankshaft ARV AN 1
12 6200560 & Pin SHESIRE Y 1
13

14 160027 Screw(M3-0.5 x 3) ERY 5
15 6200179 Crankshaft Ball Bearing(Left) R—=ILRF Y T (k) 1
16 6200353 DoubleChainingLooperThreadTake-up  RAFH A 1
17 6200330 Thread Take-up Pin RAFHALEY 1
18 6200234 Crankshaft Bushing INTwa 1
19 6200083 UpperKnife Driving Shaft Bushing(Right) E X X8 7 v 3 2 (H) 1
20 6200238 Upper Knife + FeedBar Driving ShaftBushing EX X8 - XV Ty > 2 2
21 6200084 Upper Knife Driving Shaft Oil Seal EAZRBAAID—I 1
22 6200244 Needle Bar Driving Shaft Bushing(Right) #2087 v > 1 (H) 1
23 6200243 Needle Bar Driving Shaft Bushing(Left) ##& 7 S > 787 v > 1 () 1
24 003636 Cap Screw(5/16-32 X 3.5) BExY 1
25 000526 Gasket Ry Fv 1
26

27 310109 Oil Wick S 1
28

29 6200241 UpperLooperDriving ShaftBushing(Front) _£JL— /S8~ 2 = (&) 1
30 6200242 UpperLooperDriving ShaftBushing(Rear) _EJL—/X# 7w 2 =2 (&) 1
31 6200132 Looper Driving Shaft Oil Seal J—=IREA I = 1
32 6200239 LowerLooperDriving ShaftBushing(Front) F)L—/ &~ v & 2 (80) 1
33 6200240 LowerLooperDriving ShaftBushing(Rear) FIL—/S# 7 v & 2 (8) 1
34 6200323 Looper Shaft Oil Seal JI—IREhA 1L —IL 1
35 6200331 DoubleChainingLooperShaftBushing(Front) Z&&RJL—/E 7 v > 2. (8l) 1
36 6200332 DoubleChaininglLooperShaftBushing(Rear) &)L —/ 8T v ¥ 1 () 1
37 6200237 Feed Bar Driving Shaft Bushing(Left) #UE7 v ¥ a1 (F) 1
38 6200259 Seal Plug S 1
39 6200333 Looper Rocker Shaft Bushing IL—/FIEE Ty 22 2
40 6200334 Seal Plug B 1
41 6200081 Control Lever Shaft Bushing RUREEHLNN—# Ty 1
42 160001 & Screw(M4-0.7 X 4) jI= 2

CZ6500



CZ6500



NEEDLE BAR DRIVING MECHANISM
e

oS

6

RefNo Parts No. Description m A Amt. Req
1 6200271 Needle Bar Driving Connecting Rod  #H#EOvY R 1
2 120049 Screw(M4-0.7 X 16) Ry 2
3 6200088 Needle Bar Driving ConnectingRodPin  #tE/ Z>o Y 1
4 160002 Screw(M4-0.7 X 5) ji= 1
5 6200187 Needle Bar Driving Lever fHET SV U 1
6 120006 Screw(M6-1 X 12) Exy 1
7 6200086 Collar(12 x 20 X 10mm) Hho— 1
8 160003 Screw(M5-0.8 x 5) =8 2
9 6200307 Needle Bar Crank Arm, C. Set #EY SV 38) 1

10 6200568 [6200306] Needle Bar Driving Shaft e SO 1
11 6200085 Needle Bar Crank Arm gEI SV Y 1
12 300008 Washer Twy 1
13 140003 Screw(M6-1 x 18) xRy 1
14 6200087 Needle Bar Connecting Link gEIVY 1
15 6200101 Needle Bar Connecting Link Pin HEU Iy 2
16 310089 Oil Wick S 2
17 6200246 Needle Bar Connecting Bracket tHEfa+ 1
18 110006 Screw(M35-0.6 X 10) xRy 1
19 160016 Screw(M4-0.7 X 4,5) xRy 2
20 6200245 [6200163] Needle Bar & Needle Bar Bushing, C. Set ## & #HE7 v > 1 (1) 1
21 6209111 Needle Clamp(A) $HiEX 1
22 Needle(System : DC x 27) &t 2
23 001900 -[003637] Screw(1/8-44 x 25)[1/8-44 X 2.5] xRy 2
24 6200249 Stitch Plate Support Stay, C. Set FHREMS & X T (%) 1
25 6200250 Stitch Plate Support Stay #HIREfdEXT 1
26 000035 Roall Pin Oo—jLE> 1
27 110009 - Screw(M4-0.7 X 8) xry 6
28 6200153 Stitch Plate Support(Rear) HARET A (£8) 1
29 110001 Screw(M4-0.7 X 54) CERY 1
30 6208003 Stitch Plate(A4) £ 1
31 005345 Screw(11/64-40 x 8.3) xRy 2
32 6200089 Stitch Plate Support(Front) #HREX A& (7i) 1
33 110011 Screw(M5-0.8 x 10) =8 2
34 6100020 Rubber Cushion 1 X B 1
35 6209203 NeedleGuard(Front)(DoubleChainStitch) - > & &34 (7l) 1
36 110002 Screw(M3-05 X b) xRy 1
37 6200232 HR Unit, Complete Set HRZLE (#) 1
38 6100310 Tube Joint A THEF 1
39 6200090 Oil Tube(70mm) &R/ 7(70mm) 1
40 310005 Oil Wick HS 1

Ref. No 41 to 53

See the following page.

CZ6500



CZ6500



NEEDLE BAR DRIVING MECHANISM
e

R

6

RefNo Parts No. Description m % Amt. Req
41 6200155 HR Felt Holder HR7 z LT 1
42 310001 HR Felt HRZ /L k 1
43 6200157 HR Felt Holder Bracket, C. Set HREXfF & (#H) 1
44 6200158 HR Felt Holder Bracket HREXft& 1
45 000393 Roll Pin A=y 1
46 110013 Screw(M4-0.7 x 8) xRy 1
47 320008 Fitting Stud(Short) BRFRIL S ER) 1
48 000567 Seal AT 1
49 6200296 HR Unit Bracket HR#ZES 1
50 6209204 Needle Guard(Rear) (Double ChainStitch) - > % &5 (18) 1
51 007627 Screw(M4-0.7 X 6) xRy 2
52 6209202 Needle Guard(Front)(Overlock Stitch) A —/\&524 (&) 1
53 110027 Screw(M2.5-045 x 3.5) xRy 2

CZ6500



CZ6500



KNIFE DRIVING MECHANISM
-

XA AEE

v

RefNo Parts No. Description m Amt. Req
1 6200091 Upper Knife Driving Connecting Rod EXZXOw R 1
2 120049 Screw(M4-0.7 X 16) ERY 2
3 6100367 Driving Lever Pin EAREBE Y 1
4 160002 Screw(M4-0.7 X 5) xRy 1
5 6200093 Upper Knife Driving Lever LA REEE 1
6 120006 Screw(M6-1 X 12) xRy 1
7 6200092 Collar{(10 X 19 X 9mm) Ho>— 1
8 160003 Screw(M5-0.8 X 5) xRy 2
9 6200251 Upper Knife Driving Shaft A X 1

10 6200095 Upper Knife Holder Positioner EXZRILTEY 1
11 6200335 Upper Knife Holder (Flat Type) EXZRILT(F) 1
12 110035 Screw{M4-0.7 X 10) Ry 1
13 6200022 Upper Knife(Flat Type) EAXEE) 1
14 000532 Washer Tviy 1
15 110004 Screw(M3.5-0.6 x 8) RS 1
16 6100017 Seal Plug B 1
17 6200222 Lower Knife Holder Spring Stop TARINRZY 1
18 110012 Screw(M4-0.7 x 5) xS 3
19 6200100 Cloth Plate Rubber Cushion BEIA 1
20 6200221 Front Cover BIA1/8— 1
21 110001 Screw(M4-0.7 X 5.4) IR 2
22 180040 [6200068] Screwed Pin EvRry 1
23 6200223 Lower Knife Holder Locking Plate TAREMEY LA 1
24 6200030 Lower Knife Holder Spring TXRNRFR 1
25 6200336 Lower Knife Holder TAZE 1
26 110046 Screw(M5-0.8 X 12) XY 1
27 000688 Guide Pin 1 REY 1
28 6200097 Lower Knife TAZX 1
29 6200098 Lower Knife Clamp TAZEIT 1
30 140014 Screw(M4-0.7 x 8) Ry 1

CZ6500



CZ6500



PRESSER FOOT MECHANISM
e

RIS

8

Ref.No Parts No. Description m 4 Amt. Req
1 190088 Adjusting Screw(M10-0.75 x 30) FEIRY 1
2 100073 Lock Nut OvoFvhk 1
3 6200469 [6200102] Presser Spring HI/NR 1
4 6200470 [6200292] Presser Bar HIE 1
5 6200160 Presser Arm Positioning Guide Pin BIpzEnEY 1
6 340061 [000482] Pin ¥y 1
7 6200472 [6200293] Presser Arm Stop BT kv /X 1
8 110012 Screw(M4-0.7 x 5) xRy 1
9 6200473 [6200294] Presser Foot Release Lever FigT 1

10 6200474 [6200295] Presser Foot Release Lever Spring FiZET X 1
11 170045 Screw(M4-0.7 X 5) kxy 1
12 180001 Screw(M4-0.7 X 4.5) KRBT RY 1
13 6200513 [6200297] Presser Foot Lifter Lever BTEs LN~ 1
14

15 170065 [170047] Screw(M8-1.25 % 10)[M8-125x 10] Lkx¥ 1
16 6200291 Presser Foot Lifter Lever Stop HTETLIIN—X ~w /X 1
17 120010 Screw(M6-1 x 10) kxy 1
18 6200514 [6200105] Presser Foot Lifter Lever Link BIgsLNR—-UVY 1
19 6200154 Presser Foot Shaft Collar HIgho— 1
20 120017 Screw(M5-0.8 X 15) jI=87) 1
21 6200104 Intermediate Lever ML /\— 1
22 110065 Stop Screw(M4-0.7 X 12) ARy TFRY 1
23 100001 Lock Nut Ovo+wvhk 1
24 6200288 Presser Foot Lifter Lever Spring HITIHS LIN—I% 1
25 6200082 Presser Foot Shaft Bushing BI#7Tya 1
26 160007 Screw(M6-1 X 6) Ry 1
27 6200527 [6200289] Presser Arm, Complete Set 6 T 5 (4E) 1
28 6200103 Presser Foot Shaft R IE 1
29 6200528 [6200290] Presser Arm 18 T g 1
30 6200106 Presser Arm Hinge Pin BIiferyry 1
31 160001 Screw(M4-0.7 X 4) Exy 1
32 6207016 Presser Foot, C. Set(A4) 1 I (%8) 1
33 6207012 Presser Foot Hinge HIbeyy 1
34 110004 Screw(M3.5-0.6 X 8) 1= 1
35 6207015 Presser Foot Spring{Large) FIT/NREK) 1
36 110002 Screw(M3-05 X 5) xRy 1
37 6207010 Presser Foot{Front/Rear) Unit(A4) (BT - £2)(fH)(A4) 1
38 004136 Screw(1/8-44 X 2.7) JJ:*‘? 1
39 6207023 Thread Chain Guide ZBIRAAR 1
40 004141 Screw(3/32-56 x 2.1) =) 1
4] 6207007 Presser Foot Spring(Small) HITINREN ]
42 006093 Screw(3/32-56 X 5.6) kY 1
43 6207008 Presser Foot(Rear) Adjusting Plate IR 1
44 000216 Nut +vhk 1
45 000747 Pin v 1
46 6207071 Presser Foot Stitch Tongue(A4) mn 1
47 6207011 Presser Foot Adjusting Plate T REER 1
48 005036 Screw(1/8-44 X 5.6) 189 1
49 6200020 & Thread Chain Cuiting Knife FxAVvhvsy 1
50 004097 & Screw(3/32-56 X 4.2) ERY 1
51 6200471 & Presser Bar, Complete Set B TE(HH) 1
52 000531 & Washer WAVEZA 4 1

Cz6500



‘\
\
\

CZ6500




UPPER LOOPER DRIVING MECHANISM
=

EIL—\¥tE

9

Ref.No Parts No. Description m A Amt. Req
1 6200188 Looper Driving Lever Connecting Rod JL—/tOw K 1
2 120049 Screw(M4-0.7 X 16) =377 4
3 6200080 Connecting Rod Swing-proof RL IEX 2
4 6200261 Upper Looper Driving Lever LIU— /e 1
5 120006 Screw(M6-1 X 12) xRy 1
6 6200260 Looper Driving Shaft EIL—/\EH 1
7 6200262 Driving Shaft Thrust Ring ASARYVT 1
8 6200263 Driving Shaft Thrust Ring RAZANYVT 1
9 6200566 [6200092] Collar Ho— 1

10 120049 & Screw(M4-0.7 X 16) Exy 1
11 6200286 Upper Looper Thread Pull-off EIL—iXi2Y) 1
12 110009 Screw(M4-0.7 X 8) rExy 1
13 6200117 Upper Looper Bar Crank Arm, C. Set  EJL—/0 5> (#8) 1
14 6200114 Upper Looper Bar Guide Bushing W—IREARAXZ I 1
15 6200110 Upper Looper Bar Guide Cover JL—IRERE 1
16 130001 Screw(M2.5-045 X 6) ExY 1
17 110071 Screw(M2.5-045 X 6) Exy 1
18 6200116 Upper Looper Bar Guide, Complete Set JL—/REAHA) 1
19 6200111 Upper Looper Bar Crank Arm EN—-nrRoz>0 1
20 300008 Washer AR 1
21 140004 Screw(M6-1 X 16) ExRY 1
22 6200113 Upper Looper Bar Crank Arm Pin EN—ROZ>oEY 1
23 160002 Screw(M4-0.7 X b) : =) 1
24 310089 - Qil Wick HS 1
25 6200112 Upper Looper Bar J—IXEE 1
26 000629 Seal Plug B 1
27 6200115 Upper Looper Bar Guide JL—IRER 1
28 310065 Qiling Felt 7zl bk 1
29 6209302 Upper Looper{for Needle Size #9~14) EIL—REEF#9~14H) 1
30 210009 Screw(1/8-44 X 3.2) xRy 1
31

32 120013 Screw(M6-1 X 15) kxy 2
33 6200169 Upper Looper Supplementary Thread Eyelet EJL—/ fBI%kE 1
34 6200278 Lower Looper Thread Pull-off TFIL—/RigY 1
35 000014 Washer vy 1
36 110002 Screw(M3-0.5 X 5) = 1
37 6200120 Upper Looper Bar, C. Set JL—/REE(#8) 1
38 6200453 Upper Looper Bar Guide Bushing Postionerfi &R X 1% 1
39 009746 Screw(M4-0.7 X 8) xRy 1
40 110001 [110009] Screw(M4-0.7 X 54)[M4-0.7 X 8] =87 1

CZ6500



CZ6500



LOWER LOOPER DRIVING MECHANISM
e

TIL— /e

10

RefNo Parts No. Description m A Amt. Req
1 6200108 Looper Driving Lever Connecting Rod JL—/{Ow K 1
2 - 120049 Screw(M4-0.7 X 16) Ry 4
3 6200080 Connecting Rod Swing-proof RUIEX 1
4 6200360 Lower Looper Driving Lever TIL— /X 1
5 160024 Screw(M6-1 x 8) Fxy 2
6 6200189 Driving Shaft Thrust Ring AZANTL—k 1
7 6200092 Collar(10 X 19 X 9mm) >3- 1
8 160003 Screw(M5-0.8 X 5) Xy 4
9 6200364 Looper Driving Shaft JL—J 8 1

10 6200107 Lower Looper Holder Arm TIL—/RE 1
11 300008 Washer AR 1
12 140002 Screw(M6-1 x 14) Exy 2
13 6200279 Thread Pull-off TIL—IREXRERY 1
14 110009 Screw(M4-0.7 x 8) Exy 1
15 6209301 Lower Looper TIL—iX 1
16 6209201 Needle Guard(Rear) HZU(18) 1
17 110036 Screw(M3-05 X 6.5) =3 1
18 180014 Screwed Pin(M3-0.5 x 4.5) Erxy 1
19 6200363 DoubleChainingLooperDrivingConnection Z&ER)IL—/XYU > D 1
20 6200118 Bushing Tyya 1
21 300000 Washer AR 1
22 140005 [140001] Screw(M5-05 x 17)[M5-0.5 X 12] kxry 1
23 6200362 : Double Chaining Looper Driving Lever ZEER)L—/\Ehii- 1
24 120006 Screw{M6-1 X 10) Exy 1
25 6200337 Looper Driving Connecting Pin{Left) JL—/tU > T E Y (FE) 1
26 160001 Screw(M4-0.7 X 4) xRy 1
27 6200340 Looper Slide Block Holder(Front) JL—JRETRERIE S (70) 1
28 6200342 Looper Slide Block Holder(Rear) JL—/CEIEEIIE S (18) 1
29 120018 Screw(M4-0.7 X 10) xRy 2
30 6200341 Looper Slide Block JL—JXEtLE 1
31 000740 & Seal Plug B 1
32 6200368 Double Chaining Looper Driving Shaft —ZEIRJL—/ &} 1
33 6200343 Double Chaining Looper Holder Arm  Z—EIR/L—/t& 1
34 6209303 Double Chaining Looper ZERIL—-N 1
35 000035 Position Pin fIERAEY 1
36 300032 Washer Ty 1
37 300106 & Conical Spring Washer MRy 1
38 100044 & Nut PR 1
39 300067 & Washer Ty 1

CZ6500



CZ6500



FEED DRIVING CONTROL MECHANISM

RefNo Parts No. Description m A Amt. Req
1 6200254 Main Feed Bar Lever BEYL/IN— 1
2 120006 Screw(M6-1 X 12) kxy 4
3 6200119 Main Feed Bar Lever Pin BxrULN—EY 1
4 300000 Washer Ty 3
5 100002 Nut Fwv bk 1
6 000669 Washer A 2
7 6200263 Thrust Plate AZAMTL—b 1
8 6200038 Retaining Ring AhyZFZUvo 1
9 6100262 Main Feed Bar Connection BEYYD 1

10 6200118 Connection Bushing BEYY Ty oa 1
11 140001 Screw(M5-05 X 12) Exy 1
12 6200127 Feed Bar, Complete Set gifgxE Y A (H) 1
13 6200184 Main Feed Bar BxEUE 1
14 6200183 Differential Feed Bar gIXEY & 1
15 6200190 Differential Feed Bar Connection AREY >y 1
16 6200265 Connection Bushing XYY Ty 1
17 140000 Screw(M5-0.5 X 15.5) xRy 1
18 6200255 Feed Bar Driving Shaft prgU i 1
19 6200256 Feed Bar Driving Shaft Lever 3% ) BB 1
20 6200142 Connecting Rod Pin wVOy REY 1
21 160007 Screw(M6-1 X 6) Xy 1
22 6200165 Differential Rocker, Complete Set BiI% ) f (%B) 1
23 6200166 Differential Rocker- Arx Y b 1
24 6200167 Differential Regulating Slider AT 1
25 6200168 Differential Regulating Slider Cap AZATE 1
26 110033 Screw(M3-0.5 X 6) Ry 2
27 6200130 Differential Lever(Right), C. Set =gl /\—(H) () 1
28 6100255 Slider Link ASAFTVY 1
29 6100343 Retaining Ring AbhyZUvy 1
30 6100360 Slider Link Pin ASA T Iy 1
31 6200125 Differential Lever(Right) ZEL/IN—(R) 1
32 6100235 Collar(10 x 17 X 8mm) - 1
33 160001 Screw(M4-0.7 X 4) kxy 2
34 000690 Spring Pin ATV TEY 1
35 6200123 Differential Lever Spring ZL/N—/x% 1
36 6100363 O-ring(P7) oy 1
37 6200126 Differential Lever(Left) =8 L J/N— (k) 1
38 000528 Washer WARIE 1
39 000561 Conical Spring Washer m/NRT w2 1
40 100000 Adjusting Nut B/ES v~ 1
41 190001 Adjusting Screw(M6-1x115,M45-05x4) IR 1
42 6200131 Differential Feed Graduation =) Bk 1
43 110016 Screw(M4-0.7 X 15) ERY 2
44 6100269 Differential Lever Stop = | DA O SN 2
45 110017 Screw(M5-0.8 x 8) xRy 2

CZ6500



12

CZ6500



FEED DRIVING MECHANISM
"~~~ |

= U HEE

12

RefNo Parts No. Description @ A Amt. Req
1 6200173 Feed Bar Guide Support RBYBAA RYR—b 1
2 110064 Screw(M4-0.7 x 8) xRy 4
3 110004 Screw(M3.5-0.6 X 8) Exy 6
4 6200174 Feed Bar Shield(Front) ZEYUET—IL(ED 1
5 6200175 Feed Bar Shield{(Rear) EYEY—ILE) 1
6 6200177 Feed Bar Shield Guide BUEY—ILHAR 1
7 6200178 Feed Bar Guide EUBHAACR 2
8 6200176 Feed Bar Shield(Upper) EYUEY—IU(L) 1
9 6200253 Feed Bar Guide Bushing RYBHAIRTyva 1

10 160007 Screw(M6-1 X 6) =% 1
11 6200161 Feed Bar Block(Rear) Shaft AE()Eh 1
12 160001 Screw(M4-0.7 X 25) =37 1
13 6200140 Feed Bar Block(Rear) BB () 1
14 6200139 Feed Bar Block(Rear) Lid A= 1
15 130002 Screw(M3-0.5 X 6) xRy 1
16 6200338 Looper Rocker Shaft Lever ZER/L—/\pik 1
17 6200119 Looper Slide Block Pin JL—IEIERRBE Y 1
18 300000 Washer vy 1
19 100072 Nut Fw bk 1
20 6200344 Looper Rocker Shaft ZEBIL—/ HikE 1
21 003655 Screw(M4-0.7 X 10) =% 2
22 6200345 Collar(9 x 17 x 8mm) JL— I/ EiRE N 5 — 1
23 300001 Washer Ty 1
24 6200313 Retaining Ring Ay YT 1
25 6200339 - Looper Rocker Connecting Rod Pin  JL—/&EI#&OY RE> 1
26 6200346 Petaining Ring Ay ZU>T 1
27 6200138 Feed Bar Block(Front) A (ah) 1
28 6200348 Retaining Ring ARy ZUrT 1
29 6200349 Looper Rocker Connecting Rod JL—RgifgOy R 1
30 6200322 Roller Bearing Z—RILRFZY T 1
31 6200347 Looper Rocker Eccentric =BT FEY 1
32 6100366 Feed Dog Eccentric Pin rKUYITHErEY 1
33 6100281 Feed Dog Eccentric EVIXEY 1
34 6100282 Roller Bearing ——RILRFU2T 1
35 6200133 Feed Dog Driving Connecting Rod EUOY R 1
36 6100284 Feed Dog Regulating Eccentric EURESHTFEY 1
37 180002 Screw(M3-05 x 4) Ry 2
38 6100285 Feed Dog Regulating Plate Spring EURMIL— X 1
39 110070 Screw(M3-05 X 6.3) Ry 1
40 6100286 Feed Dog Regulating Plate EUBEE L — b 1
41 6200137 Feed Dog Regulating Gear *® 7 1
42 180003 Screw(M5-0.8 X 8) Ry 1
43 160003 Screw(M5-0.8 X 5) iI= 3
44 6209007 Differential Feed Dog(A4) AE 1
45 6209008 Main Feed Dog gixy 1
46 6209002 Auxiliary Feed Dog EY 1
47 110026 Screw(M3-0.5 X 6) Ry 1
48 6200257 Connecting Rod Cover #EU Oy RAN— 1
49 130003 =) 2

Screw(M4-0.7 X 7.3)

C26500



[
<

Piel
| CH A
. PEee \
; e \
3 .-

o

2

N
/
N
\
\/Q

[
[}

I
’
7
’
A ’
’
NS

s
SN N
’ =

7
i
S
\
N e
s
P 0 A\ //
’
’
’ 7 )
// ’ ’ R \ a
, , .
’/ ‘ iy
Ay ’ s .
N s
N 1
\
\ A
N 7
N /
A 7
\
’
\ : L

CZ6500



LUBRICATING MECHANISM
|

He A

13

RefNo Parts No. Description m A Amt. Req
1 6200506 [6200197]1 Oil Pump, Complete Set R 7 (#8) 1
2 6200475 [6200149] Worm Wheel A — LA =)L 1
3 160001 Screw(M4-0.7 x 4) kY 4
4 120049 [1T10016] Screw(M4-0.7 X 16)[M4-0.7 X 15] =3 2
5 320009 Qil Tube Fitting Stud(Long)(M6-1) BEWRERILNMNER) 1
6 000567 Seal VAG R S 1
7 6200507 [6200298] Oil Tube, Complete Set &I 7 (H8) 1
8 6100310 Oil Tube Fitting One Way End FROEH®F 4
9 6100303 Oil Tube Clamp RERR 7

10 6200508 [6200300] Oil Tube(4.6 X 6.4 x 220mm) im/r 7 1
11 320008 Qil Tube Fitting Stud(M6-1) ERFRIL S 2
12 6200509 [6200207] Suction Tube, C. Set AR 7 (fH) 1
13 6100308 Qil Tube Fitting Two Way mOEW®F 1
14 6200510 [6200150] OQil Tube(4.6 X 6.4 X 242.5mm) I AG 1
15 6200206 Oil Filter B 1
16 6200518 [6200193] Suction Pipe(Upper), C. Set A/ Z () (HR) 1
17 6200519 [6200194] Suction Tube(4 X 6 X 18mm) AL T 1
18 6200195 Suction Tube(2.5 X 4 X 60mm) RAIRA T 1
19 6200196 Suction Pipe(Upper) AR (L) 1
20 310073 Felt )k 1
21 6200299 Oil Tube, Complete Set ¥&im/ A 7 (#8) 1
22 6200301 Oil Tube(4.6 X 64 x 320mm) M/ 7 1
23 6200450 [6200266] Oil Pressure Regulating Valve HAEF 1
24 6200451 Qil Pressure Regulating Valve, C. Set FAEFH () 1
25 6200450 Oil Pressure Regulating Valve BEF 1
26 6200037 Oil Pressure Regulating Ball HER—ILF 1
27 6200028 Guide Pin 1 REY 1
28 6200476 [6200269] Spring A3 1
29 006861 Adjusting Screw(1/4-40 X 5) AEIRY 1
30 000419 Nut vk 1
31 6100002 Qil Filter Cap FAANTANITFvry T 1
32 110045 Screw(M4-0.7 X 12) =8 3
33 6100370 O-ring(P42) ouyys 1
34 6100296 Oil Filter AACNT 1LY 1
35 6100297 Filter Housing AALNT 2 WIBF 1
36

37 6200248 Qil Pipe FAINRAT 1
38

39 6200186 Oil Pipe, C. Set 1 IIRA T (#) 1
40 6200185 Oil Pipe FAIWIRAT 1
41 000456 Seal Plug B 1
42 3710090 Oil Wick PRy 1
43 6200074 Qil Sight Gauge AANT—=Y 1
44 6100363 O-ring(P7) oy 1
45 110053 Screw(M6-1 X 8) Xy 1
46 320012 Qil Tube Fitting Stud(1/4-40) EMFRIL S 3

CZ6500



14

CZ6500-Ch

CZ6500



CZ6500-C5 EXCLUSIVE PARTS
RS e e

Y 7ETINERAE S

14

RefNo Parts No. Description m % Amt. Req
1 6207024 Presser Foot, C. Set(C5) T (4H) 1
2 6207014 Presser Foot Hinge(C) WYY 1
3 110004 Screw(M3.5-0.6 X 8) xRy 1
4 004136 Screw(1/8-44 X 2.7) =8 1
5 6207013 Presser Foot(Front/Rear) Unit(C5) BHIE - B 1
6 6207009 Presser Foot Stitch Tongue(C5) m 1
7 6207011 Presser Foot Adjusting Plate BT RETR 1
8 005036 Screw(1/8-44 X 5.6) Txy 1
9 6207006 Thread Chain Guide(C) EEAANR 1

10 004141 Screw(3/32-56 x 2.1) xRy 1
11 6207007 Presser Foot Spring(Small) TR 1
12 006093 Screw(3/32-56 X 5.6) Ry 1
13 6207008 Presser Foot(Rear) Adjusting Plate  {#TH&H 1
14 000216 Nut Fyv bk 1
15 000747 Pin ey 1
16 6207015 Presser Foot Spring(Large) HI/VR(KR) 1
17 110002 Screw(M3-0.5 X 5) xRy 1
18 6209112 Needle Clamp{(C) &1k A 1
19 6208001 Stitch Plate(C5) iR 1
20 6209003 Differential Feed Dog Ay 1
21 6209004 Main Feed Dog #xl 1
22 000531 Washer A 1

CZ6500



15 -
CZ6520-AY, 6525-AY

CZ6520-AY5, AY6

15-1

CZ6500



CZ6520-AY, 6525-AY EXCLUSIVE PARTS
PR

Y7ETINERES®

15

Ref.No Parts No. Description m A Amt. Req
1 6100056 Thread Tension Spring Cap HRAFNRF v v 7 (L) 1
2 6100057 Tension Spring Bushing REAFFy SEYIEX 1
3 6200032 Tension Spring{Needle Thread) HRATF/IX 1
4 6200019 Thread Tension Spring Retainer REAFNERFr V(T 1
5 000178 Felt(2.5mm) PEIA 1
6 6200062 Tension Disc FRATFM 2
7 000177 Felt(1.0mm) Zzxz)Lbk 1
8 190016  [004265] Tension Post SREATE 1
9 6200441 Tension Disc Eyelet for Needle Thread #1#FAFAERE 1

10 6200442 Tension Disc Eyelet(Right) KRBT ERER) 1
11 100001 [000340] Nut Fvhk 1
12

13 6209310 [6209300] UpperLooper(for Needle Size #9~14) EIL—/VEHEFE#9~14H) 1
14

15-1 6207034 Presser Foot, Complete Set(AY5) #L(48) 1
15-2 6207035 Presser Foot, Complete Set(AY6) I () 1
16 6207012 [6207014] Presser Foot Hinge HTEVY 1
17 110004 Screw(M3.5-0.6 X 8) =% 1
18 004136 Screw(1/8-44 X 2.7) Ry 1
19-1 6207039 Presser Foot(Front/Rear) Unit BHI(E1 - B 1
19-2 6207040 Presser Foot(Front/Rear) Unit (AT - #)(H8) 1
20-1 6207041 Presser Foot Stitch Tongue(AY5) m 1
20-2 6207042 Presser Foot Stitch Tongue(AY6) m 1
21 6207011 Presser Foot Adjusting Plate B T RER 1
22 005036 Screw(1/8-44 X 5.6) Ry 1
23 6207023 Thread Chain Guide EEAIR 1
24 004141 Screw(3/32-56 X 2.1) = 1
25 6207007 Presser Foot Spring(Small) /RN 1
26 006093 Screw(3/32 — 56 X 5.6) =% 1
27 6207008 Presser Foot(Rear) Adjusting Plate I THREIH 1
28 000216 Nut Fwhk 1
29 000747 Pin ey 1
30 6207015 Presser Foot Spring(Large) T /NR(K) 1
31 110002 Screw(M3-05 X 5} xRy 1
32 6209113 Needle Clamp(AY) #1E X 1
33 001800 Screw(1/8-44 x 2.4) IExRY 1
34-1 6208009 Stitch Plate(AY5) £+ 1
34-2 6208010 Stitch Plate(AY6) R 1
35 6209014 Differential Feed Dog g 1
36 6207065 Presser Foot, Complete Set(AY5) HI(#8) 1
37 6207066 Presser Foot(Front/Rear) Unit HI(E - #)#0) 1
38 6207069 Presser Foot Stitch Tongue(AY6) m 1
39 6207081 Presser Foot Tape Guide BIF—7H4R 1
40 6207080 Presser Foot Adjusting Plate B TRER 1
4] 210000 Screw(1/8-44 X 7) xRy 1
42 0024130 Tape Guide(Upper) T—T7HA (L) 1
43 110012 Screw(M4-0.7 X b) IEXRY 2
44 000531 Washer Tvy 1
45 000538 Washer Tyiy 2

CZ6500



16
CZ6500-31(1)

CZ6500



& CZ6500-31 EXCLUSIVE PARTS(1)
- = = =

y7EF LSRG 16

Ref.No Parts No. Description m B Amt. Req
1 6200058 Needle Bar Driving Lever HEI SV BB 1
2 6200134 Crankshaft I TN 1
3 6200598 Needle Thread Pull-off gy 1
4 6200599 Upper Knife Holder (Flat Type) EXZRILY () 1
5 6200308 Upper Knife(Flat Type) XX () 1
6 6200128 Eye Guard Spacer FAHT—RAN—4 1
7 100001 Nut +vhk 1
8 6200108 Looper Driving Lever Connecting Rod JL—/XOw K 1
9 6200455 Upper Looper Driving Lever LEIiL—J e 1

10 6200488 Driving Shaft Thrust Ring RAZANYVY 1
11 6200588 Collar(10 x 16 X 6mm) ho— 1
12 003657 Screw(M4-0.7 X 3) IERY 1
13 6200463 Lower Looper Thread Pull-off TIL—I%0gY 1
14 6209304 Upper Looper LEIL—=X 1
15 6200559 Thread Retainer Plate Support INRFIR 1
16 6200467 Thread Retainer Plate ANFRF I 1
17 6200468 Thread Retainer Spring NRFM/RR 1
18 170060 Screw(M2.5-045 X 4) xRy 1
19 6200565 Looper Holder Cover W—IREH/K— 1
20 110001 Screw(M4-0.7 X 5.4) kxR 1
21 6200586 Lower Looper Thread Eyelet TIL—ICRE 1
22 110036 Screw(M3-0.5 X 6.5) Exy 1
23 000014 Washer AV 1
24 6200589 Spacer ANR— 1
25 6200587 Auxiliary Looper Holder Cover BRI —IREHIN— 1
26 110085 Screw(M3-05 X 4.5) Exy 2
27 6200464 Looper Thread Eyelet(Left) JL—IRIE () 1
28 130020 Screw(M4-0.7 X 6.3) Exy 1
29 6200461 Upper Looper Thread Eyelet HiL—iE 1
30 6200600 Lower Looper Driving Lever TIL— /s 1
31 6200517 Driving Shaft Thrust Ring AZANIVT 1
32 6200459 Thread Pull-off TIL—IRERIERY 1

CZ6500



17
CZ6500-31(2)

CZ6500-A4-31

)
N
o
o1
o
)
I
()
)
I
w
[©

24

et
5

CZ6500



€ CZ6500-31 EXCLUSIVE PARTS(2)
]

T LERABRER) 17

Ref.No Parts No. Description m & Amt. Req
1 6207119 Presser Foot, C. Set(A4) I (48) 1
2 6207012 Presser Foot Hinge #Hreyy 1
3 110004 Screw(M3.5-0.6 X 8) kxy 1
4 004136 Screw(1/8-44 x 2.7) Exy 1
5 6207120 Presser Foot(Front/Rear) Unit BIGET - #)(8) 1
6 6207121 Presser Foot Fabric Guard #HrFrv?7 1
7 6207122 Presser Foot Adjusting Plate 1 TR 1
8 004138 Screw(1/8-44 X 5) Exy 1
9 6207023 Thread Chain Guide ERAAFR 1

10 004141 Screw(3/32-56 X 2.1) Exy 1
11 6207007 Presser Foot Spring(Small) FIT/CR(N 1
12 006093 Screw(3/32-56 X 5.6) =87 1
13 6207008 Presser Foot(Rear) Adjusting Plate =~ HITH&A 1
14 000216 Nut ' Fw bk 1
15 000747 Pin [ 1
16 6207015 Presser Foot Spring(Large) FIINR(K) 1
17 110002 Screw(M3-0.5 X b) Exy 1
18 6209115 Needle Clamp(A) g1k X 1
19 6208038 Stitch Plate(A4) &Rk 1
20 6209033 Differential Feed Dog(A) Bizx 1
21 6207123 Presser Foot, C. Set(C5) H T (48) 1
22 6207014 Presser Foot Hinge Hreyy 1
23 6207124 Presser Foot(Front/Rear) Unit CHEIE - R 1
24 6209116 Needle Clamp(C) g1k X 1
25 6208037 Stitch Plate(C5) ik 1
26 6209003 Differential Feed Dog(C) BIEY 1
27 6209004 Main Feed Dog #xy 1
28 000531 Washer A 1

CZ6500



18
CZ6500-31(3)

CZ6500-A5-31

@@&

20 Small Tractor Type

€Z6500




€ CZ6500-31 EXCLUSIVE PARTS(3)
e

Y7EFILEREM(3)

18

RefNo Parts No. Description m A Amt. Req
1 6207125 Presser Foot, C. Set{A5) I (#8) 1
2 6207012 Presser Foot Hinge HIikbyy 1
3 110004 Screw(M3.5-0.6 X 8) Ry 1
4 004136 Screw(1/8-44 x 2.7) xRy 1
5 6207126 Presser Foot{Front/Rear) Unit HI(E1 - B 1
6 6207121 Presser Foot Fabric Guard HrFv? 1
7 6207122 Presser Foot Adjusting Plate BT FREIMR 1
8 004138 Screw(1/8-44 X 5) Ry 1
9 6207023 Thread Chain Guide EERACR 1

10 004141 Screw(3/32-56 X 2.1) il =% 1
11 6207007 Presser Foot Spring(Small) BITIRREN 1
12 006093 Screw(3/32-56 X 5.6) ERY 1
13 6207008 Presser Foot(Rear) Adjusting Plate HIBEA 1
14 000216 Nut Fv bk 1
15 000747 Pin e 1
16 6207015 Presser Foot Spring(Large) FITIVR{KR) 1
17 110002 Screw(M3-0.5 x 5) kxy 1
18 6208039 Stitch Plate(A5) EAK)3 1
19 6209033 Differential Feed Dog(A) AiEY 1
20 6207127 Presser Foot, C. Set(C5) I ($H) 1
21 6207128 Presser Foot(Upper) HI(L) 1
22 6207129 Presser Foot(Front)(C5) (/i) 1
23 006094 Screw(1/8-44 x 3) ERY 3
24 6207130 Presser Foot(Rear) HI(#) 1
25 6207131 Presser Foot Connector H I ERR 1
26 6207132 Presser Foot Connector(Right) HIEEREG) 1
27 004404 Screw(3/32-56 X 5.1) Exy 2
28 6207133 Presser Foot Spring BITNFR 1
29 004404 Screw(3/32-56 X 5.1} = 3
30 6207134 Presser Foot, C. Set BT 1
31 6207135 Presser Foot(Upper) HIT(E) 1
32 6207136 Presser Foot(Front)(C5) #HT (@A) 1
33 6207137 Presser Foot(Rear) T (&) 1
34 6207138 Presser Foot Connector B IEEE 1
35 000531 Washer Ty 1
36 6209115 Needle Clamp(A) #riE X 1

CZ6500



19

K1 DEVICE

|

1

CZ6500




@ K1 DEVICE K1 %8 19
- - |
RefNo Parts No. Description m A Amt. Req
1 6201031 K1 Device, Complete Set K1Z&E () 1
2 6201055 Suction Pipe Cover RAE H/— 1
3 004314 Screw(1/8-44 X 586) =) 1
4 001230 Screw(3/32-56 x 3.8) xRy 2
5 6201057 Lower Trimming Knife Driving Arm T X BRENE 1
6 110006 Screw(M3.5-0.6 X 10) IExy 1
7 6201056 Suction Pipe, Complete Set BoAE () 1
8 6201032 Suction Pipe BOAE AL 1
9 6201058 Upper Trimming Knife £XH 1
10 005112 Screw(3/32-56 X 6) xs 3
11 000240 Oil Wick SHE 1
12 6201070 Trimming Knife Holder Pin AXFEY 1
13 6201071 Holder Pin Support HAEFE VRS 1
14 004139 Screw(3/32-56 X 3) xRy 2
15 6201072 Lower Trimming Knife TH 1
16 110036 Screw(M3-05 X 6.5) xRy 1
17 160001 Screw(M4-0.7 X 4) JI =87 1
18 6201059 Guide Block Holder THAA RERILY 1
19 6201073 Lower Trimming Knife Guide Block THRAA RE 1
20 6201074 Lower Trimming Knife Driving Link TREREY > D 1
21 170010 Screw(M4-0.7 X 4) xry 1
22 6201060 Lower Trimming Knife Pushing Plate =~ THEZ/\X 1
23 6201061 Driving Link Presser T OEREUIET 1
24 6201062 Oil Wick Clamp SRS IE A 1
25 001196 Screw(1/8-44 X 6) =) 1
26 310011 Felt 7z bk 1
27 007623 Screw(9/64-40 x 5.3) = 2
28 6201063 Suction Pipe Support TAERTE 1

CZ6500



CZ6500



MICELLANEOUS SUPPORTING BOARD
-

2T R B R

20

RefNo Parts No. Description m %A Amt. Req
1 6200303 Belt Cover ~NJb s FNR— 1
2 110015 Screw(M4-0.7 x 25) Exry 2
3 6200304 Supplementary Belt Cover ~NIU BB X~ 1
4 110013 Screw{M4-0.7 x 8) kxy 2
5 6200148 Supporting Board 2R 1
6 000070 Hanging Nut mUFrvhk 4
7 009861 Hanging Bolt mUMRIL N 4
8 6200210 Spacer(15mm) FRANR—Y 4
9 6101005 Spacer(5mm){See the below) ZRIANR—Y (TR E) 4

10 6100326 Supporting Board Rubber Cushion SR LA 8
11 000162 Washer AR 4
12 000016 Nut +wv bk 8
13 6200152 Chute(Upper) Support ¥ a— ME)BUHR 1
14 005624 Screw(M4-0.7 x 10) xRy 4
15 6200146 Chute(Upper) Ya—Mk) 1
16 6200147 Chute(Lower) 2a—KT) 1
17 6200151 Chip Receiver YERT 1
18 350007 Wood Screw(¢ 3.5 X 16) AR 2
19 6200524 & Edge Guide Holder ERBTE 1
20 110035 & Screw(M4-0.7 X 10) Xy 2
21 110009 & Screw(M4-0.7 X 8) Ry 1
22 000665 & Twy 1

Washer

Note : Not necessary when the thickness of Table is 45mm.
) F—7NDOEZ45mmD & FIIRE,

CZ6500



21

1-1

1-2

CZ6500



THREAD STAND

RIA

21

RefNo Parts No. Description m A Amt. Req
1-1 9620695 Thread Stand, C. Set(5 Spools Type) Rir&(#8) (5F%MA) 1
1-2 9620696 Thread Stand, C. Set(6 Spools Type) RILE (FH)(GAR%MA) 1
2 9620631 - Column Cap ASLFvYv T 1
3 9620670 Column Pipe(Upper) aAZLIR1F (L) 1
4 9620689 Thread Guide Holder(Large) HA RIRILF(K) 1
5 911002 Screw(M4-0.7 x 20) Exy 1
6 911001 Screw(M4-0.7 X 12) =) 3
7 910001 Nut Fv bk 4
8 9620673 Column Pipe Connector A5 LA THRF 1
9 911006 Screw(M5-0.8 X 13) Ry 2

10 910000 Nut Fvbk 7(8)
11 9620675 Column Pipe(Lower) S LIAT(T) 1
12 930052 Washer TvIy 1
13 930053 Spring Washer ATV T Tvoy 1
14 910003 Nut(M16-1.5) Fw bk 1
15 9620702 Thread Hanger(2 Spools Type) ALy RINYHQRARE) 2
16 9620703 Thread Hanger(3 Spools Type) AL w RIAYHBEKA) 2(4)
17 9620700 Thread Eyelet FALLy bk 5(6)
18 9620688 Thread Hanger Holder ZALw RV AiaF 4
19 911060 Screw(M6-1 X 15) =87 4
20 9620691 Thread Guide Arm HARF—A 1
21 9620690 Thread Guide Holder(Small) HA RRILT (N 1
22 © 9620665 Thread Guide(5 Spools Type) ALy RAA R(BARKRA) 1
23 9620678 Spool Cushion A= ovay 5(6)
24 9620679 Spool Pin R 7—)LE 5(6)
25 9620680 Spool Mat AT=I~Nv bk 5(6)
26 9620681 Spool Seat Disc 2o m 5(6)
27 © 930055 Spring Washer AFUTITvoy 5(6)
28 9620666 Thread Guide(6 Spools Type) 2Ly RAA R(6A5M) 1

CZ6500



22

WARNING LABEL ZE X)L
LABEL Parts No. Description
NL T o
390220 |SAFETY INSTRUCTON LABEL
B
&
[AzEr==] o —ERIsL 2.
A DANGER BRAA VT &2 114,
SR> ThbREITAC &, DANGER : WARNING OF ELECTRIC SHOCK BY
To open this cover, 390144 HGHVOLTAGE
turn off power . .
supply and wait BEIEANL
more than 5 minutes
before opening.
“Be sure to connect earth line”.
390145
T—AINL
ROTATING-DIRECTION
SYMBOL. : CHECK CORRECT ROTATING
390146 DIRECTION
[EERAREGR L
EYE GUARD : TAKE CARE NOT CAUSE INJURY
. TOEYES
390147 | BELT COVER: DO NOT INSERT FINGERS
THEE
CAUT1ON HEESIL
CAUTION FOR HGH TEMPERATURE :
DO NOT TOUCH STEPPING MOTOR AND
300148 | SOLENOID

o — S —
SmreEoNL




jamato

VAMATO SEWING MACHINE

YAMATO SEWING MACHINE (NINGBO) CO., LTD.
No.641, WEST HENGSHAN ROAD, ECONOMIC
& TECHNICAL DEVELOPMENT ZONE, BEILUN,
NINGBO, P.R.CHINA, P.C. 315800
Tel. +86-574-8680-0888
Fax. +86-574-8680-0555

P/N 6810002(P)

No. 3 Edited in 2007.7 »
(CZ6500) Printed in Japan 2007.7.1H®



	Contents
	目次
	[P1]   MISCELLANEOUS COVERS(1)
	[P1]   カバー関係(1)
	[P2]   MISCELLANEOUS COVERS(2)
	[P2]   カバー関係(2)
	[P3]   MISCELLANEOUS COVERS(3)
	[P3]   カバー関係(3)
	[P4]   MISCELLANEOUS THREAD EYELETS
	[P4]   糸道関係
	[P5]   MISCELLANEOUS CRANKSHAFT & BUSHINGS
	[P5]   主軸及びブッシュ関係
	[P6]   NEEDLE BAR DRIVING MECHANISM
	[P6]   針棒機構
	[P7]   KNIFE DRIVING MECHANISM
	[P7]   メス機構
	[P8]   PRESSER FOOT MECHANISM
	[P8]   押エ機構
	[P9]   UPPER LOOPER DRIVING MECHANISM
	[P9]   上ルーパ機構
	[P10]  LOWER LOOPER DRIVING MECHANISM
	[P10] 下ルーパ機構
	[P11]  FEED DRIVING CONTROL MECHANISM
	[P11] 前送リ調節機構
	[P12]  FEED DRIVING MECHANISM
	[P12]  送リ機構
	[P13]  LUBRICATING MECHANISM
	[P13]  給油機構
	↓EXCLUSIVE PARTS/サブモデル専用部品
	[P14]  CZ6500-C5
	[P15]  CZ6520-AY, 6525-AY
	[P16]  CZ6500-31(1)
	[P17]  CZ6500-31(2)
	[P18]  CZ6500-31(3)

	↓DEVICE/装置
	[P19]  K1 DEVICE

	[P20]  MICELLANEOUS SUPPORTING BOARD
	[P20]  受ケ板関係
	[P21]  THREAD STAND
	[P21]  糸立台
	[P22]  WARNING LABEL
	[P22]  警告ラベル



